For Serial Nos.
440,000 & Higher

Allke

MFG. CO. INC.

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic

. service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
modsl number and serial number of your mower as well as the part number, description and quantity of the part needed. :

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. Label Here
{Included in Literature Pack)
or Fiil in Below

Model No.

Serial No.

Engine Model No. and Spec. No. (Code)

Engine Serial No. (E/No)

Date Purchased

Part No. 1034863 Rev. C


johnssj
Rectangle

johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

~ EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
- Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Pjus® shipment of six {(6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

EXMARKPARTS PLUSY

3. If distributor does not have the part(s) in stbck to satisfy :
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6}
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part{s) direct to dealer or customer, as requested by
distribuior, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
-A. Under any circumstance the customer does not pay.

B. If the part does noi arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable fo ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. Ifthe part does not arrive overnight due to the shipper (UPS), the shlpper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. wili assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Pius® orders must be raceived by Exmark by 3:00 p.m., central time. Orders
must be six (8) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless fransmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel moiors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosel spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Bay Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.



johnssj
Rectangle


johnssj
Rectangle



- AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description : ~ Page
44” and 48" DECK GrOUD ..eveeeeeeeeeeeereeeeeereeeeaeeseseeen: 34
52" DeCK GIOUP ..ooeieeeeveiiiieeeeceecreeee e e eeeeceeeeeeeranan s 5-6
Decal Group ........c.ccoeeeees e eeereretieterererenraeetereenntans 21-22

~ Electrical DIagram(s) .....ccccveveeereerrcieennecieensseesreesennns 23-24
Electrical Group......... reerereerereererternrar—r . 19-20
Electrical Logic Schematic(s)......ccoooevviviviiiirvinneenenees 25-26
Engine Group ......cceccvvvevevrsrereesnensinesmrensessmmnescnennen 1 =18
Front Frame Group ......co.cciciirrieeesveeesrees e eeaee e 7-8
FUBI GroUP... ..t 11
Hydraulic Group .....coooeeeiriicceee e .15-16
Main Frame GroUp.....ccovveereeeeeiieeeniie i eiererersiecesensennnns 9-10
Motion Control Group .........ceeeeieeenreveieireneeecens rerrrseerernees 12

Park Brake Group .....cueecceieeeiee e eeeeeeee e e 13-14


johnssj
Rectangle


johnssj
Rectangle



44" and 48" DECK GROUP

[tern | Part No. Description Qty. item | Part No. Description Qty.
1 | 3206-29 Nut, Nylog BM16-18 oo meccene 10 38 | 140210601 Chute Widmt, Discharge.....cccceeveviceeenens 1
2 | 3256-3 Washer, 5/16 Std Flat......cocevee e 6 39 | 1-632199-01 Pin Widmt, Deck Strut ....ociicvirenennen 2
3 | 103-2970-01 Shield, Belt ....ccovvrirrrrinsanssiermssuiersrisersane 2 40 § 103-1081 Strut Widmt, Assembly ....ooveceniiiniceecans 2
4 |-32128-20 Nut, Whizlock 5/16-18...ciiiicnrrmeericeenee 5 41 | 322-3 Screw, 5/16-18 X 4. rcvninnisiissninnns 2
5 | 1-800017 Bolt, 516 x 3 1/4 Tap..onsrosnnenen 2 42 | 32196 Nut, 5/8-18 veviirisnecrsnninsnnse s 2
6 | 3290-357 Nut, Whizlock 3/8-16...c..ceveecrrencirennnn B 43 | 1-633029 Spherical Rod End....cccievisniinniennsaiiines 2
7 | 3256-24 Washer, 3/8 SAE Flat....ccceimornninnnnn 2 44 | 3253-8 Washer, Lock 5/8 ..o 2
8 | 1-613008 Pulley, ldler....v e ressnsnnns 2 45 | 3217-11 NUL, 5/B-T1 vverreeeeeererrescesetictammreeccssnas 2
9 | 1413113 . Bushing, kdler.......cccoeevviireciieceirecerraeeen 2 46 | 1-522480-01 Baffle, Discharge ........c.u. esverreieenneveranna 1
10 | 323-11 Screw, AB-19X 214 vvnirirercnnnnnen 1 47 | 1-800344 Screw, 5/8-11 X Burrvrerercere e vrr e nersennanns
11 | 323-6 Screw, 3B-16 X 1. 1 48 | 302-19 Zertk, 1/4-18 Straight
12 | 98-5975 Washer, Disc Spring 3/8 ....ccvevereerrenerens 8 49 § 103-1072-01  Strut Widmt et
13@| 1-653189 Plate, Belt Guide.......cccccevicereviincerieranns 1 504 | 1-654550 Deck Complete Service (44"}.. 1
W | 103-5668 - Plate, Belt Guide....c.ccveeecer e e 1 1-654551 Deck Complete Service (48").. 1
14 | 1-653180 E3 7 1T 1 51 | 321746 Nut, 3/4-16 Heavy...coeceeerimee w3
15 | 1413099 Pulfley, ldler... errttearea st are bt 1. 52 | 103-2802 Washer, Disc Spring 3/4...... -3
16 | 1-413308 Belt, Deck Dnve (48") ............ 1 53% 1 1-653099 Sheave, Blade Drive (44").... 3
1-413093 Belt, Deck Drive (447}... e 1 * | 1-413424 Sheave, Blade Drive (48").... 3
17 | 3296-39 Nut, Nyloc 3/8-16...... w19 54 | 3237 Screw, 3/8-16 x 1 1/4.... w18
18@ | 1-808107 Washer, 3/8 Std Flat .2 55% | 103-1330 Guard, Bearing Top ...... e 3
198 | 1-513034 Bearing, POt ..o, .2 56% | 103-2547 Housing W/Bearings........ 3
20 { 103-3330 Spring, EXtEnsion ... 1 57 | 103-2535 Spacer, Guard Botorm ....ccveivineniicinanns 3
21 | 3211 Screw, 1/4-20 X 3/8 (48" cvverrriiiesrnenniees 4 8% | 103-2787 SPINAIE .eoerverisricsnirerssnirerse e e 3
321-1 Screw, 1/4-20 X 3/8 (447 2 59 | 1-807268 Key, Machine........ceesemensensnssmnnsssnnnnnnse 3
20% | 103-5608 Kit, tdler Arm 60 | 103-2529 Blade, Notched (44™)...ccocicnivioiniseen 3
: W/BRAINGS ...ev i serasas e 1 103-25090 Blade, Low Lift (447} eereeemireeeee s 3
23@ | 1-603384 Bushing, ldler Pivot.......cccererceecececanen. 1 + | 103-2519 Blade, Mulching (447 civevenecnenseanne 3
24 | 103-1898 Screw, THE6-14 X 1 58 .o iveinsinieniiinnns 8 103-1579 Blade, Solid {44™}..ccccimiinviiciriirenninin 3
25 | 32128-37 Nut, Whizlock 7/16-14....cvireeiesincsnrisenens 16 103-6335  Blade, Extreme (44" ).uereeermreererernvernerees 3
26 | 1-633447 Chain, Deck Lift .......cccvccemiecemeeee e aeenns 4 103-6583 Blade, Notched {(48™).....ccvnniniinin: 3
27 | 1-651312 Deck Widmt (1-652311-01) 103-2507 Blade, Low Lift (48").cccuivceeiisiniiriccicirnnns 3
W/DECAIS (48").eererrreerrerrrrreerssenssensnens 1 + | 103-6581 Blade, MUIChINg (48"} v reeericenenreeaenns 3
1.654175 Deck Widmt {1-652124- 01) 103-1577 Blade, Solid {4B™)..ccciiniiincnisosnnas 3
WiDecals (44")... RO | 103-6336 Blade, Extreme (48")...cccveeeeiressmesvennenes 3
25@ | 1-800805 Screw, 3/B8-16 X3 12 Gr8 .uvviiveiiiiiinnns 1 81 | 103-0865 Washer, Disc Spring 5/8....cccccvernrvrnnisens 3
W | 323-39 Screw, 3B-16X 5. ereeerrenrenenne 1 62 j 103-0862 Screw, 5/8-18 x 2 3/4 GrB...covvnvrivarnenans 3
29 | 32313 Screw, 3816 x2 34 e 2 634 | 103-3220 Cutter Housing Complete (447).............. 3
30 | 32128-33 Nut, Whizlock 1/4-20 (48") cccvcvviciecanncnnn 4 A | 103-3221 Cutter Housing Complete (48"......cee... 3
32128-33 Nut, Whizlock 1/4-20 (44" ..coveieiccenicen 2 640 | 103-3505 Seal, Double, Lip .ccoceninnormnanscesenaenins 1
31 | 1-543963 Bumper, Rubber.......occueee. rerrera e 1 65M | 103-2616 GUAT, TOP coeeere s rmrn s rmeses s s ssers s 1
32 | 3222 Screw, S5/M16-18 X 5/8 .vinvermmimrnnnniinenns 2 GEM | 103-3506 Seal, Single Lipu i 1
33 | 98-5961 Screw, ¥&16 X4 Gr8 .. 3 678 | 32120-10 Ring, Retaining ... vinnmmnensininaniinie 2
34 | 1-603602 Bushing, Roller ...cccvicernninenennisnienn GEM | 103-3504 Bearing, Sphefical .. errinnciernns 2
354 | 1-603299 Roller, Anti-Scalp ..... GOm | 106-7159 01717 [N
36 | 1-373034 Washer, Swivel........ 7O | 1-603401 Spacer
37 | 3225 Screw, 5/16-18 x1..

Exmark red touch up spray paint - PIN 1-850337
Requires instaltation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK443(44"), MK483(48").
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) hetween the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.
- Kit 103-3168 includes antiscalp roller, bushing, and mounting hardware.
Complete cutter housings also include items #61 & #62.
This component is required for units with S/N 464,999 and lower.
This component is required for units with S/N 465,000 and higher.
103-5698 kit includes components shown for S/N 465, 000 and higher and services all serial numbers.
Includes all items shown plus decals.

exmMO»+ X+


johnssj
Rectangle


johnssj
Rectangle



44" and 48" DECK GROUP

SN 465,000
& higher

10, M

[ s 454,908
& lower

Install open end

of seal outward : i 66
WB?

1
22 | g:sg

fom

RS

Torqueto

140145 ftdbs 51—
52

“go Torgue to
115-120 f-bs

/

4-



johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

Exmark red touch up spray paint - P/N 1-850337.

¢XEOpF+ *+4

Includes all items shown plus decals.

ltem | Part No. Description Qty. ftem | Part No. Description Qty.
1 3296-29 MNut, Nyloc 5MB-18 ..o crereceee 10 37 | 3225 Screw, 5ME-18 X T srrisssievreeriienin 2
2 | 3256-3 Washer, 5/16 Std Flat......c.cviveeeiiinnenn, 6 38 | 1-652375-01 Chute Widmt, Discharge........oerveevcencees 1
3 | 103-2970-01 Shield, Belf ...coorvveeerree e eenieannea 2 39 | 1-632199-01 Pin Widmt, Deck Strut....... ..o 2
4 | 32128-20 Nut, Whiziock 5/16-15....... 4 40 | 103-1081 Strut Widmt, Assembly .......coeeunceeceeneas 2
5 | 1-800017 Bolt, 5116 x 3 1/4 Tap.... a2 41 | 322-3 Screw, 5/16-18 X 34 ...oceeeeeeeecreaneens 2
6 | 3290-357 Nut, Whiziock 3/8-16..... .. B 42 [ 32196 NUE, 5/8-18 .criverceererrerivnssssicsransnesnenirnns 2
7 | 3256-24 Washer, 3/8 SAE Flat... a2 43 | 1-633029 Spherical Rod End....oevervrereerrerecrccneas 2
8 | 1-613098 Pulley, Idler......... 2 44 | 3253-8 Washer, Lock 5/8 ...... 2
g | 1413113 BUShING, [AIEF.vericrirerrrrcernerrerrerensnes 2 45 | 3217-11 Nut, 5/8-11.....cccuee 2
10 | 32311 Screw, 3/8-19x21/4 el 1 46 | 1-602913-01 Baffle, Discharge..... wel
11 | 323-6 Screw, HB-16X Torirnrrenenreesnariarasnas 1 47 | 1-800344 Screw, 5/8-11x6.......-... .2
12 | 98-5975 Washer, Disc Spring 3/8 ..o vervveverernes 10 48 | 30219 Zark, 1/4-18 Straight...... 5
13@| 1-653189 Piate, Belt Guide.......ccocveeverirerieen 1 49 | 103-1072-01  Strut WIdME covveeereee e 2
W | 103-5668 Plaie, Belt GUide ..o eeeeieisiseisnannenne 1 60¢} 16545652  Deck Complete Service .... .
14 | 1-653180 SPACET cevvcrrerrrrerersesreessesresesessnssesrasasons 1 51 | 321746 Nut, 3/4-18 Heavy.....ccvvvnesnnsnsssmeriennns 3
15 | 1413098 Pulley, Idler...c..icee e 1 52 | 103-2802 Washer, Disc Spring 3/4......vvniirvrernnns 3
16 | 1-653368 Belt, Deck Drve ... vcvmverceneneseescerenns ] 53% | 1-653386 Sheave, Blade Drive ...ccoveceevciiiiiinnnn 3
17 | 3296-39 Nut, NYIOC 3/8-16 ..o srerreersvsnerenrnns 19 54 | 323-7 © Screw, 3/8-16 X1 1 s rrseerseians 18
18@ | 1-809107 Washer, 3/8 Std Flat.....cccvcceerneiiinensnn 2 55% | 103-1330 Guard, Bearing TOP e eerremrvrevereseenen 3
19@ | 1-513034 Pivot, Bearlng ..ocveeveeerveveesveeneescricsireesins 2 564 | 103-3222 Cutter Housing Complete.......cciiinennn 3
20 | 103-3330 Spring, EXIension.........eoveecrmreceene [ 1 57 | 103-2535 Spacer, Guard Botom ....eevvcerciiirnnnes 3
21 | 3211 Screw, 1/4-20 X 3B ..vvrvcceierrerrernesserennes 4 58+« { 103-2787 SpINdIE ...covrisrermnnsr e 3
22% | 103-5698 Kit, Idler Arm . 59 {1 1-807268 Key, Maching ....cmmeesininisons 3
WIBEBTINGS wvovrreervmmvssemissssssernsesssnsssensions 1 60 | 103-6584 Blade, NOHEd ... eessereneracasarssrennas 3
‘| 23® | 1-603384 Bushing, tdler Pivot.........cceiccveercnnennnnn. 1 | 103-6580 "Blade, Low Lift.........ooerrvvcrrrnersnssecrncnnnne 3
24 | 103-1898 Screw, 711614 X158 e 8 + | 103-6582 Blade, MUIChING ......ccmenivienisnirinee 3
25 | 32128-37 Nut, Whizlock 7/16-14......ecerverecrrervrreee 16 103-1578 Biade, Solid ...cecvereeeerreimeeeee e 3
26 | 1-633447 Chain, Deck Lift «...c.cveeieincennsncsencienrns 4 103-6337 Blade, EXtreme .....ccvcrerrrrerrecsrmrsnrrecerens 3
27 | 1-654478 Deck Widmt (1-652418-01) W/Decals...1 61 | 103-0865 Washer, Disc Spring 5/8....c.cvccviinnnnnn 3
28@ | 1-800805 Screw, IB-16 %3 1/2 GrB ..ocvvmrerrrrersense 1 62 | 103-0862 Screw, 5/8-18x23/4 Gr8....ccccevevieennnn 3
W | 323-39 SCrew, 3/8-16 X D ...iniieinerivesneenenn 1 63| 103-2547 Housing W/Bearings ....cervervimenssrvesneeraes 3
29 | 323-13 Screw, 3/8-16 X 23/ e 64m 3§ 103-3505 Seal, Double, Lip' ................................... 1
30 | 32128-33 Nut, Whizlock 1/4-20.... 65M | 103-2916 GUard, TOP .voveereerrrsssrrmsrsrersmsmnsassnessss 1
31 | 1-543963 Bumper, Rubber........... GEM | 103-3506 Seal, Single Lip......cvcoemarsinencneann 1
32 | 322-2 Screw, 5/16-18 X 5/8 e 67| 32120-10 Ring, RetaiNing .....ccovvsncennnnescrssereonns 2
33 | 98-5961 Screw, 3/8-16 X4 Gr8.ceereeieerieee 8 68M| 103-3504 Bearing, Spherical ....cceccoeceecisiesiineans 2
34 | 1-603602 Bushing, ROlET v inccineessininnainnns 5 69N | 106-7159
354 | 1-603299 Roller, Arti-S6alp coovecvereee e 5 70 | 1-603401
36 | 1-373034 Washer, SWivel......cceecmmenensninienns 5

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523(527}.

Apply Mobil HTS grease {or a food-grade anti-sieze) between the spindles & bearings and spindles & sheaves and
under top bearing guard. BO NOT use a copper or nickel based anti-sieze.

Kit 103-3168 includes antiscalp roller, bushing, and mounting hardware,
Complete cutter housings also include items #61 & #62.

This component is required for units with S/N 464,989 and lower.

This compenent is required for units with S/N 465,000 and higher.
103-5638 kit includes componentis shown for S/N 465,000 and higher and services all serial numbers.



johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

‘ (L i n |2
Install open end | '7 85

of seal outward ' il 66
1 ‘%\?/37

. | ‘é’:ss

ap 69

Torque to
140145 ftlbs 51

27

E\ Torque to -
82 115420 fbs /


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

ltem | Part No. Description Qty. ltem| Part No. Description Qty,
1 103-2081 Asm, Lever W/Grip (103-2078-03) ......... 1 36 | 103-2768 Guard, S8a] ... 4
2 | 1-833285 Grip, Lift LEVEr e iirersersee e resmeneenne 37 | 325-36 . Screw, 1/2-13x 7 1/2... 2
3 | 103-3718-03 Arm Widmt, Deck Lift.... 38 | 1-632511-01 Caster Widmt.... w2
4 | 1-833325 Spring, Compression .... 39 | 3296-45 Nut, Nyloc 1!2-13 (nght Thm) ...... -l
5 | 3256-24 Washer, 3/8 SAE.......... 40 [ 1-543511 Seal, Grease....ccvveviervsccrrceecrvrrnrns 2
6 | 3206-39 Nut, Nyloc 3/8-16 ..... 41 | 103-4432-01 Plate, Weight (52"}........... 1
7 | 1-633068 Arm, Deck Lift.wocernenreeervmrenseenoen 42 | 103-5189 Asm, Caster Wheel (Pneumatm) ........... 2
.8 | 1633583 Pad, Anti-SKid ...eeoveivremrrsrerssererressrneeesaies | 103-3785 Asm, Caster Wheel {(Semi-Pneumatic)..2
9 | 106-8572 Pad,Antiskid............: fewemmeeseeemanravnreee R 2 43 | 1-633508 Washer, Spring DisK .....ocuremmmnniseenieenns 8
10 | 323-9 Screw, 3/B-16 X 13/4 cocvvecerreenresrrerens 1 44 | 3296-51 Nut, NYIoC 3/4-10 e ccreeiceee e 2
1 | 1-653230-01 Plate, Deck Lift....ocveiceveniccnniriiennien 1 45 | 103-4882  Cap, Grease... e
12 | 32313 Screw, 3/B-16X23M ... 1 46 | 103-5624 Asm, Floorpan Liftout (1 03- 53‘[5-01)
13 | 1-633082 Bushing, Lift LEVET ....ccoeecsiecaiensenrinsns 1 WiPad & Decais ------------------------------------ 1
14 | 1-652235-01 Plate Widmt, Deck Lift .......oceeemereeneec1 47 | 103-1918 Bushing ... crevervssesrerenr 2
156 | 3290-357 Nut, Whizlock 3/8-16.....cccovveevcrereiennn 15 48 } 323041 Bolt, Carrlage 5:'16 1B X 3.’4 ................... 2
164 | 1-633097 Hitch Pin WiLanyard ......ccceeenviniernnns 1 49 | 32128-20 Nut, Whizlock 5/16-18 ..oecverrerrererereae 8
17 | 323-6 BT IETKTECR [ B 1 50 | 323-29 Screw, Cap 3/8-16 X 1.38 ccccevririvsninns 2
18 | 1413088 Bushing, Lift Lever.....cccovvcemnnvireeenl 1 51 | 322-3 Screw, 5/16-18 x 3/4 (44°& 48").....ccrvne 8
18:% | 103-3831 Asm, Front Frame (44"} cceeereeveeeecrnniennens 1 322.3 Screw, 5M16-18 X 34 (527)...cccvvvrceineennns
#* | 103-3832 Asm, Front Frame (48"} «...ereeserensssnens 1 322-5 Screw, 516-18 x 1 1/4 (527}....
% | 103-3833 Asm, Front Frame (527} ...cccceiemmrcenccnnind 52 | 3256-3 Washer, 5/16 SAE Flat.......ccrvrnvnrsennes
20 | 32151-103  E-Ring (44" ccoceveemneen CRRTTURUR 4 53 | 98-5975 Washer, 3/8 Disc Spring....cccueriinnins
32151-103 E-RiNG (48"&52) 011 crrvisririnirenmniinssaneess 6 54 | 3256-27 Washer, 5/8 SAE Flat.......ccccrrrcissnsrenns
21 | 3256-29 Washer, 7/8 SAE Flat (447)..coervvcveerinnnn 6 55 | 103-5623 Asm, Flrpan Front {103-5314-01)
3256-29 Washer, 7/8 SAE Flat(48°&52"} ............. 7 WIDBCAL.c..c ettt 1
22 { 1-652013-01 Shaft Wid, Deck Lift LH.......c.oeicrisvnrerenns 1 86 | 323-7 Screw, HB-16X 1 1M e 12
23 | 1-652014-01 Shaft Wid, Deck Lift RH (44")................. 1 57 | 103-1982 Bushing, SPring «.coeesrnieermnssmesins 4
< | 103-1674-01 Shaft WId, Deck Lift RH{48"852"}..........1 58 | 99-3870-01 - Bracket, Floorpan ...... e retiessmns s snerins 2
24 | 302-1¢ Zerk, 1/4-28 Straight......o.ceerveieemonieernna 5 59 | 1-811010 11 OO O
25 | 3217-11 Nut, 5/8-11 Regular.....cocoveiericmeiimencne. 8 60 | 1-806005 Hairpirt, COtEr ....ccvvirinvsserirnverssreerensesaes 1
26 | 1-633441 Swivel, Deck Mount ..... - 61 | 323-8 Screw, JB16X1 12 it 1
27 | 3218-8 Jam Nut, B/8-11 wvvrvirerrrvernrrmnesnseeraenane 4 62 | 103-1987 Asmi, Deck Lift Spring....cc.coeerraremrerin
28 | 1-805517 Washer, 5/8 Std Flat.... .2 63¢ | 103-1673-01 WId, Foot Lift Assist Lever
29 | 1-653011 Rod, Deck Lift .. ceeecrcneee s 2 64 | 322-10 Screw, 5/M16-18 X 2.cceenineen
30 | 1-653009 Spring, Deck SUpport.....wemimanen 2 65 | 1-803013 Nut, Torque 5/16-18....c e
31 | 103-3155 Axle, Caster .o 2 66 | 3296-39 Nut, Nyloc 3/8-16 (44")..cccviricnrisiniirnnnns
32% | 103-3051 Spacer, NU.....eeeeeecrrere e 4 67 | 1-543500 Bearing Cone, Tapered Roller ....
33 | 103-0063 Seal, BEanNg v uereercemsrrmrsersnrsearsrnes 4 68 { 1-543508 Bearing Cup, Tapered Roller ......
34 | 1-833585 Bearing ConE....ecrenssiisinessrsssseennens 4 604 | 3218-2 Nut, Jam 5/186...
35 | 1-633002 Tire, 13x5.0-6 4 Ply (Pneurnatic)............ 2 704 | 3274-18 Screw, Socket Head 5!16 18 x‘l 1!4 w2

Exmark red fouch up spray paint - P/N 1-850337.
Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on spacer nut.
Includes frame weldment plus items #22 #23 #63 (item #83 not included with 103-3831), #40, #45, #59 and #68.
Standard on 487 and 52" units. Optional on 44” units (Deck lift assist kit P/N 103-1675).

Includes hitch pin plus hairpin, item #60.

e KA

Some units do not have these items.



johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP



johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

Iltem | Pari No. Description Qty. ltern | Part No. Description Qty.
1@ | 103-3524 Seat, Complete W/AMMIrests ..c.cvvcveeenes 1 24 | 107-3154 Nut, Push 3/8-16......coiiiccieicnienene 2
2 | 1-643255 Track, Seat (47 AdJUSL ) evervvierrrireerenrines 1 25 | 107-3124 . ClPrecrrcrrrerrrersersssmnsssianssscvasssssssssuneers 2
3 | 1-543401 Spacer, Seat Track ... 2 26 | 1-653089-03 Bracket, Instrument Panet 1
4 | 103-0292 Cushion, Armrest (RH)....ocovreviecveerianes 1 27 | 3224 Screw, HH 5/M6-18 X T/8...r s 2
+ | 103-0291 Cushion, Armrest {(LH) oo vieeiinnenne 1 28 [ 1-513658 BUMPET ... reeectisis s 2
5 | 103-3520 Cushion, Backrest....cou... ol 29 | 1-523420 Bumper, RUBBEF .....ccovmiimnisnenitemiinnens 2
6 | 103-3521 Cushion, Seat .......... T 30 { 1-633859 Seat Frame.......cevmnineioremeremminn. 1
7 | 103-5981 Catch, Seat Lafch..... | 31 | 322-2 Screw, 5M6-18 X 5/8 e 6
8 { 323-39 Screw, 3/8-16x5......... 2 32 | 1-633396 CHp, LOOM ...cirviisiiniicssensnansinsosissnininas 1
9 | 32128-20 Nut, Whizlock 5/16-18., .16 33 | 3256-3 Washer, Flat Std 5/16... 4
10 | 3296-29 Nut, Nyloc 5/16-18 ....... 8 34 | 103-0284 Tab...... 2
11 | 103-1731 Rod, Seat Hold Up.....oiviiccnnnninnnienne 1 35 | 322-7 Screw, HHC 5/16 18x1 1!2 ...... 2
12 | 322-5 Screw, 5M16-18 X1 .. 3 36 | 1-633349 BPING corceericrrirnrrerr b 2
13 | 103-3429 Asm, Ma|nframe(103.4834-03) 37 | 323122 Bolt, Carriage 3/8-16x1 ........ 2
W/DECAIS c..cuvevrseersnssesinsssrssssissessssssnarsnss 1 38 [°325-13 Screw, HH /2413 X3 14 eeecercerneennnns 2
14 | 32128-33 Nut, Nyloe 1/4-20 ... ieniesnrisississrins 2 39 | 32128-23 Nut, Hex Flange Side Lock 1/2-13.........2
15 | 242-50 Nut, Wheel 1/2-20....cocriems i 8 40 | 107-3155 Cotter, Hair Pin Double Loop «c..ceveeinenn 2
16 { 3296-39 Nut, Nytoe 3/8-16 ...covviincnicnsiseianns 3 41 | 106-0887 -
17 | 103-3452 Asm, Console(1 03-2197- 03) 42 | 323-6 -
W/Decals .. " Wt A3 | 3290-357 .8
18 | 1034895 Panel, Instrument (103-4889-03) 44 | 98-5795
WID_ecals 45 | 103-4434 L (1o U 1
19% | FRPSL Kit, Rops LHP 45 | 107-3083 Latch, Seat.....cecccicieeciviinsiniane 1
20 | 3223 Screw, 5MHE 18X 34 ...rrrevirreirnnn 3 47 | 107-0075 BUShing ..o 1
21 | 103-2769 Wheel/Tire Assy (44"Dack) ......ccoveeunenns 2 48 | 107-0076 SPMNG v eeeeeaerrreresarermerssensrrserasensersessrnens 1
103-2770 WheelfTire Assy(48"&527Deck).......cuneenn 2 49 | 323-20 Screw, 3/B-16 X3 1M il 1
1-653158 Wheel (447 Deck).u.remreremssrssesssmensresn 2 | 50 | 3256-24 Washer, 3/8 S8AE Flat.........cccevvceeervienenn
1-653161 Wheel (48" & 52" DECK) .ovvreeeccrermrrnnnnn 2 51 | 103-4423 Asm, Seat FIame .....wmemaeimimmens i
103-2771 Tire, 24 X 9.5-12 4 PlY...covnvcnniinncccrsnanin 2 52 | 32124 Serew, HH 7M16-10 X 1o 2
22 | 3256-23 Washer, Flat 516 SAE ... cccvvvvciniiines 6 53 | 3296-7 Nut, Nyloc 7/16-20..ccciiiimnicrsiisannanns 2
23+| 1034553 Asm, Rops Fold PiN ..o ceve e vrrere 2 54 | 103-4469 Asm, Seat Belt.........cciviimnniinernnnenienen 1
Exmark black touch up spray paint — gloss black.
+ Not lllustrated.
+ Includes ROPS fold pin plus hairpin item #4Q.
Y Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mountmg
hardware, fold pivot and locking hardware, seat frame assembly item #51, catch item #7, and seat belt assembly
item #54.
® Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.



johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP



johnssj
Rectangle


johnssj
Rectangle



FUEL GROUP

ltem | Part No. Description Qfy. ltem | Part No. Description Qty.
1 1 1-303077 Clamp, Fuel Ling.......vecoeeeereemeeeereneens 154 | 1034898 Asm, Tank Fuel (LH) coiinmnenn 1
24 | Kohler Part No. 2405002 Fuel Filter 16% | 1034897 Asm, Tank Fuel {(RH)...covereeeees el
Kawasaki Part No. 49019-7001 Fue! Filter............. 1 17 | 1034896 Asm, Control Panel W/Decals .....ccerne 1
3 | 1-543526 Fuel Line 18 | 1-513592 nob, Red {Throtte) .........coeunnees W1
4 | 103-0216 Fuel Line 19 | 1-513593 Knob, Black (ChoKE}..ciecrvrereerrenrssnnenens 1
5 | 1-633347 Valve, FUBl....occe s 1 20 | 103-4091 Cable, ThrotHe\Choke....ovenrvernrreninianes 1
6 [ 103-3536 Cap, FUel Tank ....coveueresneenrsessareseriar 2 21 | 1-633696 Cable, Choke (Kohler) ..coverieeeesenrernnes 1
7¥ | 103-2605 Fitting,Fuel Bulkhead W/Sirainer ...........2 103-4091 Cable, Throttle\Choke {(Kawasaki) ......... 1
103-2784 O-RING v rerme s s s ras e 2 22 | 103-4964 Gage, FUBL....ce e rarcrssnsseissisnsvorenenes 1
8 | 1-543206 Grommet, Fuel Ling ... vcneevcceenncnneen 2 23 | 958972 GIOMMEL ..ceeeereereerireerarn e cecrsnrrereosies 1
g | 3223 Screw, SMB-18 X 34 ..covvveriesirisriieaninnns 5 24M | 32122-30 Screw, PTH#10-24 x 172, v &
10 | 1-805005 Washer, Lock 5/16.......ceeereeeec 4 25 | 1-303436 Washer, Spring Disk 1/4....cccvcvenvnnnnn 4
11 | 3256-23 Washer, 5/16 SAE ...ovvveeee e eeiienns 8 26 | 1-807513 Bolt, Carriage #10-24 x /2 ..c e 4
12 | 320647 Nut, Nyloc 5/16-18 ..o evrerenvennrnennn 27 | 3296-2 Nut, Nyioc #10-24 ..o 4
13 | 1-633349 Spring, FUsl TanK.....ceeeerseereeemssrersesesens 4 28 | 1-633396 Clip,Loom 58 .....ccicrmmninimmersmesrossanneereeee
144 | 1-633023 Stud, Fuel Tank ..eerocemmermremerimseenen 4 29 | 32128-20 Nut,Whizlock 5/16-18 i
< Use Pro-Lock, Retaining Type (P/N 1-840023,; .5ml tube) on stud threads geing into {ank.
4+ Refer to Engine Owner's manual. {Fuel fliter Must be 15 Micron or smaller).
* Includes tank, cap, fitting, and studs. LH tank also includes fuel gauge.
¥ Use Pro-lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
M Snug fit only on slofted holes, Do Not Overtighten, tank must be able to expand.

11



johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL GROUP

ltem | Part No. Description Qty. ltem | Part No. ' Description
1 | 103-3458 Handle 103-3327-03 W/Grip (RH).......... 1 20 | 103-3086 Link, Pump Control .....c.ereecicnenininienes
* | 103-3457 Handle 103-3326-03 W/Grip (LH)........... 4] 21 | 3290-357 Nut, Whizlock 3/8-16 ....cceesriennansirsersnns
2 | 1-633257 Grip, Motion Cntrd Handle......coeeeveeeeernee, 2 22 | 1034101 Pin, Damper ANCROT .uu.tersveeceeremeeresressees
3 | 3236 Screw, 3/8-18 X 1 . vccveervvinemsenierenionns 4 23 | 3256-23 Washer, 5/16 SAE
4 | 985975 Washer, Disc Spring 3/8 ..oveevveevvervennn 4 24 | 32120-35 [ {1 1 T [ OR
5 | 103-0407 Arm, Control Shaft......c..vveivierieerinsennane 2 25 | 1034079 [BE= 1110 L=! OO
6 | 3239 Screw, 3/8-16 X134 ccvcviniviievrcsscennnn 8 26 | 1-403180 Screw, 5/16-18x1 1/4 Special .....vree 4
7 | 103-4773 Bracket, Motion Cntrl (RH) oo 27 | 1-633102 Bearing, FIanged .....cccveiinieiisneren 4
8 | 32986-39 Nut, Nylog 3/8-16....ccevvcnniinirccnnicenennn. B 28 | 103-4774 Bracket, Motion Control{LH} .....c.ceerenaes 1
9 13234 Screw, 3/8-16 X 34 ....vivceviiinciriciineeerane 8 29 | 3256-2 WaASHEL, T ecveerrreeiraeacerer st ricssssronne 2
10 { 32128-20 Nut, Whizlock 5/16-18....cuvcernnremmeresnisens 12 30 | 32192 Nut, SMB-24.....eviireniirnsrissnsniiras 8
1147 1-803022 Setscrew, 516 X 5/8 ccvcveeiieccceeeceeceen. 2 31 | 3220-2 Nut, Jam 5/M16-24 .....coeerviieirniicsisrenans 2
12 1 103-3717 Arm, Pump Control .....cvveenneneninennn 2 32 { 1-303105 YOKE o erercrrenvrvrnssscinisassinssnssmsesnnes s snees &
13 | 3256-3 Washer, 5116 Std.....occvvrirerrrcrnnrmensinen, 4 33 | 1-808280 Pin, Clevis 518X 1. s 2
14 1 1-633152 Ball Joint (LH) coecivercniciinsisrensncssrensaennnn2 34 | 32725 Pin, Cotter 3/32 X 112 i, 2
15 | 322-6 Screw, 5M16-18x1 1/4 ....cconvnarenen el 35 | 1-543017 Ball Joint (RH} et icnnesenns 2
16 | 1-603737 - Bolt, (Neutral Return) ....... .2 36 | 1-323245 Spring, COMPression ....eeeceseaein 2
17 | 1-603807 Spring, {Neutral Return)....... 2 37 | 103-3080 Knob, Tracking -...ccveeven w1
18 | 1-603735 Bushing,Nylon(Revrse ind.) ... el 38  103-4326 Asm, Tracking ....... e
19 | 1-804524 Nut, 5/16-24 {LH} coovviveeeccenerrnnersmeeranes 3 39 | 1034327 Asm, Tragking ..oeeeerssveemnsonecnenionans e

Exmark black touch up spray paint — gloss black.
¥ Not llustrated.
4 Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube} on setscrews.

-12-



johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

Item | Part No. Description Qty. ltem | Part No. Description Qty.
1 1-652073-03  Crank Widmt, Brake.......cccevrrrnsincnnnnnns 1 % | 103-0353-03 Bracket, Brake 52".........ccceeivevveeeesevennes 2
2 | 327210 Pin, Cotter 1/8 x 34 ...cccnivveiirennneecens 2 18 | 1633144 Pin, TrUnion .....ce.ceeeecvsscesmsessieesniesseneans 2
3 | 1-833131 Y OKE o e e enae e 4 19 | 3256-4 . Washer, 3/8 Std....ccco v e 4
4 | 1-808285 Pin, Clevis 318 X1 1/8 ...ocvervecrnnreana 2 20 | 1-633454 Spring, Brake Rod ....cieimcsmrensmesesrsssennes 2
5 | 3219-3 Nut, 3/8-24 ., -8 21 | 3234 Screw, 816 X 3o 9
8 | 103-0356 Rod, Brake w2 22 | 103-4630 Asm, Lever (1-653074-03) W/Grip ......... 1
7 | 1-653068 Spacer (Long) 44"!48" Deck SR 23 | 1-633268 Grip, Brake Lever... werrmennesrvrnrsennes |
% | 1-653380 Spacer (Long) 52" Deck ..vvmeenicininn 4 24 | 1-653069 Spacer(Short) 44"[48" Deck —
8 | 325742 Woodruff Key, 518 X 1 cccveeerreecrirersenens 1 * | 1-653381 Spacer(Short) 52" DecK.....cccveriinmecnies 4
9 | 325-13 Screw,1/2-13x3.25 G5{44"848".............8 25 1 3253-7 Washer, Lock 1/2 ....vrvevreericvevraenne 8

1-800348 Screw, 1/2-13x4.25 G5 (52") ..e.vevenrennn B 26 | 103-0131 Nut, Sg.Reg. 1/2-13UNG-2B.........cccvenme- 8
10 | 103-0355 Band, Brake... v vrveereaers 2 27 | 1-633102 Bearing, Flange ......cuvurmnnnessenrnne 4
11 | 103-0590 Hub & Drum WIStuds Plated ................ 2 28 | 3290-357 Nut, Whizlock 3/8-16 ......ccccoeverccenececrians 8

1-633926 Stud, Wheel ... e enniens 8 29 | 103-3116 Shaft Widmt, Brake ........ccccoceevrerurccenns 1
12 [ 1-809036  Nut, Slotted 1.00-20....ccocimvmiiiimnanseien 2 30 | 1-653061 Linkage, Brake Handle ........ccoeenverrinens 1
13 | 1-806800 Pin, Cofter 9/64 x 1 1/2 31 | 1481 Zerk, Grease......iwereirens w2
14 | 103-0374 Retainer, Brake Band......c.ooivevnvnveennns 32 | 88-5975 Washer, Disc Spring 3/8.. |
15 | 103-0384 SPACET .vvrvercrererramrerinees 33 | 1-523157 Washer, Spacer...........ce. 2
16 | 3229 . Screw, 5M16-18x1.75...... 34 | 3215148 Ring, Retaining......... 1
17 | 103-0352-03 Bracket, Brake 44%/48".... 35 | 103-2399 Pin, Spring Clevis ...eorerernreriversenssversanas 2

Exmark black touch up spray paint — gloss black.

#  Not Hlustrated.

-13-



johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

-14-


johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

lern { Part No. Bescription Qty. ltem | Part No. Description Qty.

1 | 1031947 Asm, Reservoir W/ Decal...cuvvveraerens 1 27 | 322-3 Screw, 5MG-18 X34 ..o 1
2 | 103-1948 Cap, Hydraulic Reservoir ........eovvcveereee- 1 28 | 1-603991 Adapter, Straight (LH Wheel Motor)....... 2
3 | 103-1949 Gasket, Reservoilr Cap. ..o cereeeicicane 1 1-603919 B05S O-RING cceeiiveernirenerisinecnscrsessrneenns 1
4 | 3216 Screw, 1/4-20 X 1.0 eveerieernnresierinarinnas 2 1-603992 Flare O-RiNg ....ccomvreneriarnsrvresssrseesenns
5 | 3256-22 Washer, Flat SAE 114 ..o 2 29 | 3290-357 Nut, Whizlock 3/8-16 ....cccverevicercreernnns 6
6 | 103-3071-03 WId, Reservoir Stand........cevicvenreenniranns 1 30 | 3237 Screw, 3/B-16X 1 14 cvvrivirercriienene 4
7 ] 103-1801 Adapter, Straight ..........ovcevi e 1 31 | 1031940 Adapter, Straight Long ..cccveveiveieiei 4
1-603921 Boss O-RiNG covveervervvcircreeeceeeeceecvssenens 1-603920 B0SS O-RING .ocevvercrmemiriemmrssirmsnssssnrsnnns 1
8 | 1031812 Adapter, Straight ....ccoceceecnncenencesienns 1 1-603892 Flare O-RiNG .ovevvvcencrirmrnmscereernscesnsnine 1
1-603921 B0SS O-RING .vevvveeiverenriereessrneransssnercorsenee 1 324 | 1-803050 Setscrew, 12418 X .75 ivinniernrenns 4
9 | 1031716 Clamp, Hose (17/32) ...ooceeeerererenenn 3 33 | 1-653156 Sheave, Pump Drive .....ccceeeevecscicennnn 2
10 | 103-1988 Clamp, Hose (11718) .vvcieecvnevcerroreiens 3 34 | 103-4480 Spring, EXtENSION vovcvvcecsiennrensserssnenienes 1
11 | 103-3077 Asm, SUpply HOSE cvvvveevrenreveicmesieeniene 1 35 | 3296-39 Nut, Nyloc 3/8-16 .ccirvcvnnivninssesienrennnnens 1
12 | 103-2889 Asm, Filter Head .....ocovevvercvensrevnaennsnns 1 36 | 98-5975 Washer, DISC Spfing «..cvvvecennsirssscisnnns 1
103-1912 Adapter, Straight........ccvvveevrcmncserereranns 2 37@| 63-83410 Washer, 11 Ga. x 114 0.D. ....cceeen ¥
1-603921 O-RiING 1evecevrreerrerserrarirsssseessmeneserasssessnasan 1 8@ | 1034681 BEAMNG .eeeerreisivininmieronesassresssssasrrssnse 2
13 | 321-3 Screw, 14-20 X 5/8 ..ot 2 3o | 103-5699 Arm, idler Wl Beanngs ......................... 1
14 | 3228 Serew, 5MB-18X 1 e ereernas 1 40 | 3234-11 Screw, 3/8-16 x 1 Whizlock.......cecvernnen 1
15 | 1-865004 Lockwasher............... e 41 | 302-40 Zark, 80° 14-28.....covveervernrmrereccmnrvnrmrens 1
16 | 1-513211 Element, O Filter .......... e 1 42 | 323-9 Screw, 3/8-16 % 1 3 e 1
¥ | 1523541 Element, Qil Filter (Wlnter) e 1 4381 32313 Screw, 3/8-16x 2 3/4.... an 't
17 | 103-2930 Asm, Charge Hose .........ccccre. e T H | 98-5961 Screw, 3/8-16x4 Gr8.. el
18 | 103-2357 Asm, Case Drain Hose ... w1 44 | 3256-4 Washer, 3/8 Std Flat .... el
19 { 1-653187 Hose, RH Rear 44" & 48" ... et 45@ | 1-603044 Bushing, ldler Pivet ...... el
1-653437 Hose, RH Rear 52" .............. e 46 | 32128-20 Nut, 5/16-18 Whizlock ...... 2
20 | 1-653186 Hose, RH Front 44" & 48" ...vvevevveeinnias 1 47 | 1-603843 Pulisy, [dler ..o, e 1
1-653436 Hose, RH Front 52".........eeeeeae e 48 | 103-3809 Hose, LH 44" & 48" ...... el
21 | 1-633605 Elbow, 90° (RH Wheel Motar) ...ccveevennnn 2 103-3810 Hose, LH 52" . I 2
1-603919 Boss O-Ring 49 | 103-4760 Belt, Pump Dnve 44" & 48" ... weee
1-603992 Flare O-Ring 103-4761 Belt, Pump Drive 52" .....ccccoiirercnrernnans 1
2200 1-523328 Motor, Wheel ..., 2 50 | 1031942 Pump, HYAro e 2
a | 1-000139 Kit, BEArNG .eerereeessersnrssnservemensmmsoneenns 1 103-2664 Kit, Input Shaft 10A ..., 1
Q | 1-000008 Kit, S8l vviivieesinrerne s s esnrnr s 1 94-6922 Kit, Thrust Bearing 10A ......cceeeeviceeiinnne 1
Q | 103-2748 Kit, DIive LinK....coreerieesnasresssreesnencesssraenss 1 103-2666 Kit, Cylinder Block 10A -oevvvveeecvieeeeneeaens 1
+ | 103-6988 Motor, Wheel ....eiciirneoeeieinn 2 105-6184 Kit, Overhaul Seal ........ccererersenrvresnanin 1
+ | 103-6996 Kit, Output Shaft & Seals ........c..ccceneeeen 103-2741 Kit, Shock Valve 10a/101 ..o 1
+ | 103-6094 Kit, S8al ....orereeecr e raenersasrnans 1 51m | 103-3506 Seal, Single Lip.oee e 1
23 | 103-1799 Elbow, 30° ..o ccesnerrnnnsns s e 2 528 | 32120-10 Ring, Retaining .ocecvvevevecnrcrmsnerarsrerenan 2
1-603921 Boss O-RING wuiveecrrrcererrcers e resms e 1 53M{ 103-3504 Bearing, Spherical ....eiiiniininnciiennn 2
24 | 1-807272 Key 5 X5 X 25MM .corvevierrerrrerresenevirersens 2 54M | 106-7159 O-MING ceeerreeereerrerserssenrsareresronsarsesmemseesaree &
25 | 103-1802 EIBow, 90° .ciiriiiimreereiiee e eea e 2 550 | 103-5677 SPACEN . rrereree st st 1
1-603921 BosS O-RING e oeeeerreevcr e sensnrssenaens 1 S6M | 103-3505 Seal, Double, Lip .o eeeecerrcrimenens

26 | 3256-24 Washer, 3/8 SAE Flat . SO |

Exmark red touch up spray paint - P/N 1-850337.

$OXEOS4

Use only for operation below 32°F (0°C).
Use Pro-Lock, Nut Type (P/N 1-840022).
This component is required for units with S/N 464,999 and lower.
This component is required for units with S/N 465,000 and higher.
103-5699 kit includes components shown for S/N 465,000 and higher and services all serial numbers.
This component is required for units with S/N 498,989 and lower.
This component is required for units with S/N 499,000 and higher.



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

I/

SN 465,000
& higher

Instali open end —_ |
of seal outward

-39 47



johnssj
Rectangle


johnssj
Rectangle


ENGINE GROUP

ltem | Part No. Deascription Qty. ftem | Part No. Description Qty.
1 | 103-3078-03 Sirap, Engine Guard .......ccceveeeeierrensvecsnns 2 28 1 3256-23 Washer, 5/16 SAE Flat(44"848")...........4
2 | 32128-20 Nut, Whizlock 5/16-18...cccceieeieeeerereeee 22 3256-23 Washer, 5/16 SAE Flat (52")...cccccovceenaen 12
3 | 3223 Screw, 5/16-18x3/4 (44°8&48") ...coricinerns 20 29 | 103-2740-03 Shield, Heat......criemerennnisresieniesranriens 1
322-3 Screw, 516-18x3/4 (52").....ccovvervmvrenrenenn 12 30 | 33113-016  Screw, HH M6-1 x 16mMM....cvverivveencnne 2
4 | 33114020  Screw, HHM8-1.25x 20 ....cccceerreecnnn 31 | 33113-025  Screw, HH MB-1 X 25mMM..creieciiciines 1
§ | 1-653313 Gasket, (19-23 HP KAW)...ccoocovcvrernennnn 2 32 | 103-3107-03 Counterweight, 60# (527) ...oociviiininanas 1
® | 1-653290 Gasket, (17 HP KAW) .ol 2 33 | 3227 Screw, Cap HH 5/16-18x1 1/2 (52"} ....... 8
6 | 103-3426 Muffier, Kit (KOH).o.oivrrirsenniconnonon 1 344 | 103-1963 Valve, Oil Drain (KOH)...ccocovnncirenianns 1
7 | 1-805005 Washer, Lock 516 Heavy ..o 1 35¢ | 103-1965 Valve, Qil Drain (KAW) evvriemsmnereenis 1
8 | 3256-3 Washer, 5/16 Std Flat....cccccnearienniniinn 36 | 103-1966 Adapter, M20-2.5/ 3/8 Npt (KAW) ......... 1
9 1 3296-29 Nut, Nyloc 5/16-18 (KAW)...cccooeeienneen. 37 | 103-2993-03 Bracket, Muffler KA LH wvvecrrecnn e 1
32128-20 Nut, Whizlock 5/16-18 (KOH])...... ® | 103-4477-03 Bracket, Muffler 17 HP KAW LH............ 1
10 | 322.9 Screw, 5/116-18 X134 ..ccccvivriiee 38 | 103-2994-03 Bracket, Muffier KA RH.uveriecieercvins 1
11 | 103-3218-03 'Wid, Tallpipe Guard .. ...ccecviveecreeirceecene ® | 103-4478-03 Bracket, Muffler 17 HP KAW RH ........... 1
12 | 103-3096 Spacer (21-23 HP KAW Only).......ccovevee 1 39 [ 1-653291 Gasket, {(18-23 HP KOH}...couereivirnrrinrena. 2
13 | 103-2614 ___ Bushing, Seat Mount.................. e 40 | 103-3094-03 Deflector, Air KC LH oo 1
14 | 1-613235 WashEr ...t ssan e 4 41 | 103-3085-03 Deflector, Air KC RH.vcenniieneiireiinans 1
16 | 1-633545 Spacer, Grommet .......ceeecee et 2 42 | 103-2087-03. Bracket, Muffler KC LH ..ccovevvvvverrvimnerennnn 1
16 | 1-633630 GrOMMEL....ccivurerrnrrerrerrerersresnesessnssiensas 2 43 1 103-2088-03 Bracket, Mufiler KC RH ...ccvviciiinnnnns 1
17 | 1-633543-03 Strap, ClUtch/Brake ........ecivereeiirnssaninnes 1 44 | 33013-00 Nut, Hex MB-1....ceoerrimnas s
18 | 322.22 Screw, 5M6-18x3 12 .. 1 45 | 33113-020  Screw, HH M6-1 % 20mm..... 2
19 | 322-6 Screw, SMENC X1 14 e, 1 46% | 1-805004 Washer, Lock 14 Hvy ......... v
20 | 1-807259 KBY crerrerirrerserrcermeseressreroneranenserssrsnessrrssans 1 A | -1-805004 Washer, Lock 1/4 Hvy ..... e 3
21 | 103-2308 Spacer, Crankshaft ......cccooncicinecicnnene i 47 1 103-3219-03 Guard, Rear LHP............. w1
22 | 1-653035 Sheave, Pump Drive (44" & 48" ............1 48 | 103-3427 Muffler, Kit 19-23HP KA., e
103-3913 Sheave, Pump Drive (52")...vvvveeerroereerens 1 & | 103-4483 Muffler, Kit 17 KA. ........ v 1
23 | 103-0690 L0 O T 49 | 103-3287-03 Guard, Muffler LH (527).... oo
103-3012  Kit, Brake Pole MogUlE .....eevvesrverernennn | 50 ] 103-3288-03 Guard, Muffler RH (527} ....... I
24 | 1-603610 Washer, Disc Spring 7/16 ... ivrieniinn2 | 51% | 3229-10 Screw, Cair 1/4-20X1/2 e veeenieiensens 6
2654 | 321212 Screw, 7/16-20 x 3 (KAW)..ceervereeeee. 1 A | 322910 Screw, Carr 1/4-20%1/2 c.ovvvvrisreeeene 4
+ | 321210 Screw, 7/16-20x 2 1/2 (KOH) wccvevvvrinnas 1 2% | 32128-33 Nut, Flange 1/4-20 oo eicissnianins 6
26 | 1-303335 Plastic Tie (Large)....c.vvccnnercmrcvssnsssnees 3 A | 32128-33 Nut, Flange 1/4-20....cocvveerccrnrcsiinanns 4
27 | 1-303334 Washer, Spring DiSC......ccovreemnisenserirmnnis 4 :

Exmark black touch up spray paint — gloss black.

Kawasaki units only.
Kawasaki 17 HP units only.

®p k&

Kohler Replacement Parts List
(Refer to Engine Owner's Manual)

Description Kohler P/N
Air Filter Element — Outer............. 2508301-5
Air Filter Element — Inner 2508304-5

-17-

Use a Teflon Plpe Sealant or equivalent on threads of drain valve.
Use Pro-Lock, Nut Typs (P/N 1-840022, .5ml tube) on cluich bolt.
Kohler units oniy.

Kawasaki Replacement Parts List
Description

21-23 HP Air Filter Element Kit (inner & Outer)......
rreeeenreeenes 11013-7028

17 HP Air Filter Efement ......ccoccievennneane

Kawasaki P/N
11010-7004


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



ENGINE GROUP

KOHLER

CILDRAIN

KAWASAK)

35% %36

-18-


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI| ELECTRICAL GROUP

ltem | Part No. Description Qly. ltem | Part No, Description
1 | 1-543792 Wingnut, Nyloc 1/4-20........ 24 | 1-643275 Relay, 12 V. rssesannisnss e 2
2 | 163365203 Strap, Battery Holdown ... 25 | 1-833308 Cable, Starter (+}.........
3 | 1-833651 Bolt, Battery Holdown...... 26 1 1-513075 Switch, 12V Solenoid ... 1
4 | 103-0705 Cable, Ground {-)........ 27 | 1-543286 GTOMMEL e eme e aemsmee s sase s 2
5 | 1-543391 Insulator, Battery....... .., 28 | 1-633396 Clip, LOOM 5/8 ..uverivrenenernisenssmeneneres 1
6 | 3214 Scraw, 1/4-20x3/4 ... B 29 | 1-513051 Switch, Drive Lever N.C. ..o 2
7 | 3256-2 Washer, 1/4 Flat ....cccviinnccriiincnnnanins 2 30 | 1-303335 Plastic Tie, Large ....o.ovceiiiiiniineen 4
8 | 32128-33 Nut, 1/4-20 Whizlock ..o 6 31 | 1513374 Meter, Engine HOUMS vveecreccveeccenn 1
9 | 103-0293 Battery, 12V .. e srenersimss o 1 32 | 1-833111 Switch, Brake N.OJN.C. .cccoiivenverincnnens 1
10 | 103-0707 Cable, Battery {(+)....cccvrererrmncricrnissicens 1 33 | 103-5218 Maodule, Seat Delay ....cocveviccvcciiieniannn 1
11 | 1-800282 Screw, SMB-18 X 7 ccoeiiiininniisiscaiinen 1 34 | 103-0206 Switch, Ignition W/Keys ....cermeecinemeee 1
12 | 1-523415 Spring, Seat SWItCh.....oc e 1 35 | 103-2106 Key, Exmark Logo ..ccovenicsnnmnionisnnsnine 1
13 | 3290-500 Screw, #10-24 X 5/8...covvensinanirienseans 12 1-603511 Key, Ignition..come e 1
14 | 1-652072-03 Bracket Widmt, Seat Switch................... 1 36 | 103-5221 Switch, Blade........coeiiinsnensrnsnnenienns 1
15 | 322-3 ' Screw, 5/M16-18 X 34 ...vvvcivcccinnniieensnenee 2 37 | 3296-2 Nut, Nyloc #10-20 ...mee e rscncissiiiin 6
16 | 32128-20 Nut, Whizlock 5/16-18.....ccco e 4 38 | 1-803075 Screw-head, Truss [#10-24X.75]............ 2
17 | 1-653036 WaSHEL et st ss s snss s 1 39 | 1-633782 SWitch, Tl e scensmsns s 1
18 | 1-513152 Switch, Seat.....cuiemennir.. 1 40 | 103-0498 (T8 o411 T 3 SRR 1
19 | 1-633181 [ O P 4 41 1 103-1193 Clip, Loom Half.....ccooninninirrininserinnes 1
20 | 1-818001 Fuse-20 AmMp ... 2 42 | 3217-6 Nut, Hex 5/16-18..... |
214 | 103-48%4 Hamess, WIANG ..oooccvecrnnrcnrscessnsanesennnns 1 43 | 3296-29 Nut, Nyloc BHMB-18........ciccvmmiisinisnians 1
22 | 1-303287 Plastic Tie, Small....ccceriisrscsenens 2 44 | 103-5685 Asm, Seat Switch Actuator........cceveeeees 1
23 | 1-543393 Insulator, Solenold (+)....ccerrerrreeereeeneacs 3

4 Use dielectric grease on all wiring harness connectors.

-10-


johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL GROUP

TO
CLUTCH

ftem| Part No. Description Qfy. item | Part No. Description Qty,
1 1-543792 - Wingnut, Nylog 1/4-20.......coericrevrenerns 2 23 | 1-543393 Insulator, Solenoid (£} cineinnnnn
2 | 1-633652-03 Strap, Battery Holdown ....ccceerveeervnenernne 1 24 | 1-843275 Relay, 12V . .insininccennnines 2
3 | 1-633651 Bolt, Battery Holdown........ccccceeicvnnnees 2 25 | 1-B03075 Screw-head, Truss [#10-24X.75]............2
4 | 103-0705 Cable, Ground (=) .....ccercremerrrerersenecsnes 1 26 | 1-633782 SWItCh, Tt rear v csrirarinns 1
5 | 1-543391 Insulaior, Battery......ccoiveninicnniienienne 1 27 | 1-543286 Grommet ... -
6 | 3214 Screw, 1/4-20X3/4 ...reeevcerrenns e 28 | 1-633396 Clip, LOOM 5/8 cucvveerenninsrsrmsnsssressssesenes 1
7 {32562 Washer, 1/4 Flat ...cociniinnninean 2 28 | 1-513051 Switch, Drive Lever NG veeeecenisennnn 2
8 1 32128-33 Nut, 1/4-20 Whiziock .....cccooocmeiiarieeenes 3 30 | 1-303335 Plastic Tie, Large ....cccoomvevnninermeeieninn &
9 | 103-0293 Battery, 12V....cc s, 1 31 | 1-513374 Meter, Engine Hours...comccciiceenionnea, 1
10 | 1-523281 Cable, Battery (+)aecereeceerccercccerescniain 1 32 | 1-633111 Switch, Brake N.O.N.C.. ool 1
11 | 1-800282 Sorew, S/ 18X T o ereenenreenen 1 | 33 [ 103-5218 Modulg, Seat Delay -....convnrenrncnennnnn 1
12 | 1-523415 Spring, Seat SWICh.....covveverirerrennrrnniens 1 34 | 103-0206 Switch, Ignition W/KEYS .....ccceeessiiersnenre 1
13 | 3290-500 Screw, #10-24 X 5/8 ... 12 35 | 103-2106 Key, Exmark LOgo .....ccoimeerrnnsinmessnces 1
14 | 1-652072-03 Bracket Widmt, Seat Switch......ccceeeveen 1 1-603511 Key, Ignition.. ... e v visanvannsas 1
15 | 322-3 Screw, 5M6-18 X 34 ..., 2 36 | 103-5221 Switch, Blade .....ccvnnncninenennissioons 1
16 | 32128-20 Nut, Whizlock 5/16-18...cceererrrrrecrerennnd 37 | 3296-2 Nut, Nyloc #10-20.....ccccrmemrmsmnmacverenionnens 6
17 | 1-653036 Washer ..cvcmiinieeeeeeeceee e 4 38 | 103-0458 NUt, 1GNIHON et s e 1
18 } 1-513152 Switch, Seat.....cniennrnnnnne. T 39 | 103-1193 Clip, Loom Half.......coivnimmrvnnsreamnsseseennes 1
19 | 1-633181 Plate oo 4 40 | 32176 Nut, Hex 5/18-18. . verrerecemrceeeerensasarnannas 1
20 | 1-816001 FUSE-20 AMP e veeesesenenasesmermeesen 2 41 | 3296-20 Nut, Nyfog 5HB-18 ... 1
214 | 1034893 Harness, WIiNG ....cccccvevreveresnensvervaenesen 1 42 | 103-5685 Asm, Seat Swifch Actuator.......ccceeveeens 1
22 | 1-303287 Plastic Tie, Small .......cvrrcinriennernnnenn @

4 Use dielectric grease on all wiring harness connectors.

-20-


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

ltem | Part No, Description Qty. item | Part No. Description Qty.
1 | 103-4891 Decal, Console LHP........cooveeceeccrecnenees 1 17 | 103-3142 Decal, LHP Model.....cooerrmrmerrencreerncenes 1
2 | 1-513746 Decal, MUFIBE ..o s i 2 18@ 1 1034337 Decal, Check Service ....vmriciennnes 1
3 {1-633022 Decal, ANt-SCaIP v 1 19 | 103-2644 Decal, Exhaust System........ccviiinenininne 1
4 1 1-643401 Decal, Mercury switch .........ccccoevnnnnn. 1 20 | 103-2882 Decal, Exmark Logo ...ceevvmemecscncnnnnan 1
5 | 1-513742 Decal, No step .onneiniicsniesnnnennnnni 2 21 | 1-523417 Decal, Commercial 44 .......ccoineiinicinnes 1
6 | 107-2102 Decal, ROPS folding ........ccuaeveemnrireesenens 1 22 | 1403131 Decal, Commercial 48 oo 1
7 | 1-513748 Decal, Guard..........ocermn 23 | 1403132 Decal, Commercial 52 .....cecvenireivssnens 1
8 | 1-323540 Decal, Reller Mounting 24 | 103-4803 Decal, Ignition/PTO ..ciimsiiiiininnns 1
g | 103-4802 Becal, Control LHP ..o eceeieerreeeeeeceeee 25 | 103-4930 Decal, ChOKE ...oververrcrmrmrrensnesmrneerersssess 1
10 | 1-303508 Becal, Discharge Waming ........ccenmninee 1 26 | 103-0262 Decal, Fuel Valve ..., 1
11 | 107-2112 Decal, Danger Slope ...ceieeciiescennccns 1 27 | o8-5954 Degal, Missing Cover.... w2
12 | 1-653477 Decal, Belt ROUtING .vvveeereerevereorermenerens 1 28M | 103-6340 Decal, Check Service ... ok
13 | 1-403005 Decal, Danger.....coo s 2 29 | 1-303520 Decal, Trivantage.......... |
14 | 1-523552 Decal, Hyd Tank/Hot Surface.......ccoveeee 1 a0 | 103-1997 Decal, Top Console ...covvvrvrisesrermnirenens 1
15 | 1-653147 Decal, Deck Height......ccciiimnniiisenivennens 1 103-4581 Decal Kit
16 | 1031077 Decal, Bolt Torque ..o eeececciiceeee e 2

® This component is required for units with S/N 464,999 and lower.
B This component is required for units with S/N 465,000 and higher.

..21 -



johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

1

!

fm
2 1 7/ DANGER )
Vo ol mcmat iy ox dete:
H i s o st UFJ { I ﬁimnmc )

) [ A WARNING
o wwcd berc By or el
ﬂ Pk P vttt %

Hamaha
+ DaNOT cparxmuciess rained brvabelyusm bis kit

« gt s o
I i acd wariing d
. Mhlﬂm prwnca ek JOPC)
Setest b PG sl

1
2 s ai«*’| ' @ e
| e Eﬂlﬂ@m

and 2 b
ooty aben pucple wod pel e e r

( A WARNING

. Opring on wol grast o sheey siopen o cuues skdng

4 5
/ and
e

A W
e TDoNoT .giw-v-hm‘g

/ urm o eapk] speed
1 0 1 1 meg‘wuumdwm
| -l Rt s

A WARNING

12 1
. DANGER |

AR
A 1 * KEEP HAMDS and FEET AWAY
L S =
A CAUTION |
s LIOORE TR CANARER. WK BOLTAY ALLEW BLATE T0) COME
wrnummm -8
« REPUCE ILADE SOLT AFTER STRRND A ROAEON CRECT.
cmmuﬂﬂ(ﬂnﬂﬂmd L2
i DPERATORS R T

CHECK/SERVILE REFERENCE AID
~C78 GREASE LUEE POINTS AT INTERYALS THOM.

(T HIDAMLIC FlEL0 AT IR, SHIRL.
[UEE DNLY HOBIL § 15¥-5) SYNTHETIC MOTOR OL..)

(Z)5EE ENINE CFERATIRS WAL FIR SERVICING BVGIHE.
(3] OECK TIRE PRESSIRE = (3 PSZ AT INTERVAL SHOW.
SEE DPERATIRS WAMUL FIR ADCTTIONAL CETAILS

i EOyERED e 3
2 o Q75 HLES
- GO .
23 e s a1 S

YEARLY:

AN
R | ~d



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI ELECTRICAL DIAGRAM

WO 1080 SO0 WaLEe WD
$43491 MEIKD HIIK 0S0TF ¢

. . SHILTAS YRIKDS MOTLCH HAOE -
e T
e 2w
P wE kD HIIN @ l\
5] s

CRINT] Wi
CFS ! WM WM R
g U
i o
y ‘(N3 IN KO3 OATTA SUOLIANG]
RRAEZE & 8 m.mm.mm n.m.mm.n.n R = * o
. Bl = o = .
598 | BEL2% EBESEE B
a d o kS
_..m. _ — s 2 _ _ _ _ 436 0L TH00 - 10 HILTAS
i 7 AVEAHTE 0L 30 - HI HDIIAS
DS B Co—————taEd S+1+8 LaV1S 'E
RYIBE T s N At x| veren N1
0 @ e wﬁxmbﬂ“suu_u zauﬁu”un._m
m;.s.I'I
vl
PITER I
Ay Go————— IS TEIN
O RE
12t ]
my (0
] I—
. HILKS
: NOLLINOI
s _@«SIIEE
0 13914 —
. HOLIHS Bld ‘SIL34 4NOH | A TNIWaL
HILINS EHL “AVTHD LV3S ¥ TNIWIL
_ _ , _ L A3 LIS |5 WNIWdL
g B2 ’ o B ;
g EE EEEB 28 § 8 E zz 8 : . MOLIAS OLd LM 9WH | 1 TWDRAL
: KEUYE | 8 Wk
: . MUVYRISN BVIWA | ¥ TANIMBEL
@ _ . B . : . SNOILIZWI) TWNTHA3L
(0ld) . . : ;
A0 DI SPOMME . LGN IOON TR VO 0000 IMOM : : : A TIN

AARNIR 3 {11 B pIGINE):] 13§ 3 4438 WHI 35 FLE: (UL A3 LY3S

TEATT SNIHIVR ONV 1¥3S NI
HILY23d] HLIN D3SO0 3 SHOLIAS -



johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL DIAGRAM

OFNI vl

HOLLLSOS X301 RN HL
SU3A31 TRN0] HLLA (ES0TD Y

\—‘ SHILIAS TN HOSLON HiDd

ﬁﬂ Way  Hed ﬁ:ﬁmﬁy&ﬂ
LIS - .
= Kt 1 HOTIH Y
pa) l 5
RAREE B RRgR SRREES 0 RS SEH S
I55 &
331 T H A LI
=5 ﬂ
L E REE _ e _
132 0 _ ' _
AN 1301 ENEE Qm\““..
N 19—
KA 3
F R _H”H
i3]

i30S Bo— IS reAm

GEIF. 1 Ko N —

eI
X326 D1 N - 10 BILLAS
AN RN DL FNRE - 8] LIS
S+1+8 1av1s ‘€
A+ X| ¥eIsH K "2
SNDN 30 1
JIWds KINJHIY MOELISOd

[=1=]=]
HIS
8 & (¥

"N JAIA WO OIRTIA SEILIINGD

-24-

L 001
m iy - IR0
E20T
i e
EN-] @ i LIEE:TS
it A -
LITIA
HOLIAS [ld ‘3234 UM | & Tesnedl
HILIAS LHIL ‘AYED 6V3S % NI
jt A3 LIS 3 TWNIWAL
B . ,
n m : 8 g B m E] 8 HILIAS Old “¥L3H DM | T TwNIWadL
e | 8 TR
BOLYINOI FVIOA L Y WNDR3L
E SNOLLI3MN] TYNIRTL
(01
1A SHOLIAS Mal ITOH T INOM I I L NDOTLIN
L)1 Mg oLl WD LS W 1Y

g WiEY

BA3] IHIW Y L¥3S HE
A0)VH340 BTN 035070 Y SROLIAS


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI ELECTRICAL LOGIC SCHEMATIC

(1D S3EYH) NOCLISOd 4001

“VALFEN NI S33A37 HLEN NADHS
(35K T
HLIN NADHS -
AV PAAE

. LN WAL
LA . 1dv1S iV TSN HY ML R

BNy =

-25-

SRR 3 R 5 5455
RRER £ EE REREE . P G s |
g8 m g2 W BB i R
z 2 g 3 L. _
8 2 G
& #
TV
[oiovanes 4] A3 0 -
[T i} a _ 3 T HILIAS
T ST T — ) =) ro Od .
[Eiss3d 0 }——av8 "0 — :
HyIsSId 110 OVB/NId lo ’
AWE . _lll.ma = CHI HO1AS) EINESI
. o L4 HLTA RIS
atmaes 0 WY — _|_ . |
RETRTS o O ., ENCE awﬂ B
o _ - ; _
0
[ — . .
o flaviy [ ] [ 240 ]
3 =] |
Ty 03 Y L _|I o .. o|A
Y 02 e i i T o 4 o|x
||§.ﬁ_|r niimiim S Hums
H+|||I 3 o o1} wonLmal
7P o . L 3N L E L o | g
dry 02 TEY 1] pramm— . nwm"_ul—l o .. oy
: fEy 1)
A THIRL
— — Py X WHIRL
E e g8 E & LL &
E ER GRE E E == | I
$+1+48 1H¥4S 'E ¥ TeIREL
_ >+x_<+:m NnE e /
3NN 440 ° N
d vl
b L TfW, LI NOLE(STd 1 TNk
mséwwm == __M_Eﬂ § WHINEL
MuEEm| | e _
. o | RLEH i
0 - i
ALY HLIN b LI

KE0 (I8


johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL LOGIC SCHEMATIC

{100 $370i) NOEATSOd 2100

. TWAIN NI SXIAT1 HLIA KAOHS
DIWHI Dy
HLIM HAMHE
A AR

I03LNOD TOALHTD
mw avis v NOLIMH H1 NILLOW H

M 1 {IALIHNDT 1ON)
v _ SHISSOH) SHAIH _

d

-
g
o
2=

eSS

R RERN % R R SRR 3 R o 555

mmmw m mm Wmmmm mmmm mm mmm m_mmuw;_“_uumz;_
1 23 4 _ _

4 5 ,ff 2

QIKILS Bl Y3340 0

— S = +— HILEAS
TIEA I3 B 120 Lo 0L
IA8S33 11D E il i —

AWHAAN I

_||§H._ _ == O L1A8) (BOVNSI0 ©
- Ol HLLA WO

QIONITS B/ : aa -
IR s B

o

I+ H Eyn )

e JH0] H__

(i) L 1Y [Wm ] (4]

Ei m ‘ H|I . Sl =

i 02 ] : p— LT

, Lm0 - ¢ °

a3 LA ‘ : L HSEH*I Bl
oY 02 13l _ : o ,Il_\l_l EH

-96-

HILIAS
NOILINOL

T D - b1 X 3=

’ 7 =1
EE&EB £ g § 8% B g:
= = EE
$+I1+8 1a891s 'E
7 A+ X| ¥eltd N "2
, INON I
L 0L T JDWHa LINJALD MO1LTSOd
= 3]
won | JWEB __w%m \I\U
HILTAS
WS N 10L
A1 HLIN NS 1 MO0 S TTOM

HiTK NS 10 1v3S


johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z° LAZER Z° HP
LAZER Z® XP LAZER Z° CT
LAZER -z® XS TURF RANGER®

TURF TRACER® TURF TRACER® HP
* VIKING HYDRO METRO®
METRO® HP METRO® 21 |
ULTRA VAC™ ULTRA VAC™ QDS
GRASS CATCHER SELF STEERING SULKY

MICRO-MULCH ™ ACCESSORY

©1997 - 2004 PART NO. 103-4863 Rev. C
EXMARK MFG. CO. INC. (402) 223-6300
INDUSTRIAL PARK BOX 808 FAX {402) 223-5489

BEATRICE, NE 68310
ALL RIGHTS RESERVED PRINTED IN U.S.A.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


